
 

November 19, 2020   PF 1 
 

Public Facilities  
I.   INTRODUCTION 
DATA, INVENTORY, AND ANALYSIS 

 
Infrastructure facilities and services are provided by the Village including, sanitary sewer, 
potable water, roads, street lighting, and parks and recreation. The service area is bounded by 
Southern Boulevard (north) State Road 7 (east) Lantana Road (south) and the western 
boundary of Wellington (west).  However, prior to incorporation of the Village, Palm Beach 
County had established an urban services boundary which envisioned that water and sewer 
services would not be provided to the area which is now the southwestern portion of the 
Village.   
 
The Utility Service Area (USA) is separate and distinct from the Village Municipal Boundary and 
the Acme Improvement District (AID) Service Area. The USA is authorized to serve all areas in 
the Village Municipal Boundary, areas within the Village of Royal Palm Beach and areas in 
Unincorporated Palm Beach County. The USA Boundary is shown in the “Utility Service Area” 
map. The Utility is operated as an Enterprise Fund which is financed from Utility Revenues. No 
Ad Valorem Taxes fund the Utility.  
 
The AID Service Area contains 19,833 acres divided into “Units of Development”. The purpose 
of the division into Units of Development is to facilitate equitable allocation of tax burdens for 
non-Utility related expenses.  Water control and other improvements in Units 1, 2, and 5 were 
constructed partially utilizing AID improvement bonds.  
 
II.   SANITARY SEWER SERVICE 
 
A.  Existing Capacity and Projected Need 
 
The existing wastewater treatment facility is located at 11860 Pierson Road.  It has a capacity 
of 6.5 million gallons per day (mgd) on a three month average daily flow (TMADF) basis.  A 
Master Plan was developed in 2019 which used an average daily flow of 3.6 mgd for the time 
period of 2014-2017. The Master Plan projected increases to 6.8 mgd TMADF by the year 
2035. If the increased flow projections materialize, the existing capacity will not be exceeded 
until approximately 2029.  Per Florida Administrative Code (F.A.C.) 17-600.405, if it is 
anticipated that the plant will exceed rated capacity within a five-year timeframe, it is required 
to communicate a construction schedule to the FDEP for plant expansion, or indicate that a re-
rating study will be completed.  Therefore, planning and design for a theoretical expansion 
would commence in 2024 to satisfy permit requirements, if flow projections are indeed 
realized.   
 
Average per capita utilization was approximately 69 gallons per day (gpd) based on a 2014-
2017 average daily flow of 3.60 mgd and a 2018 population of 52,422.  When including 
anticipated population in Equestrian Overlay Zoning District (EOZD) and additional commercial 
use, potential future per capita usage ranges from 81 gpd/capita  to 84 gpd/capita in 2035.   
 

Staff Report Exhibit C:  Data and Analysis – Pubic Facilities Element 



Public Facilities Element  

October 19, 2020   PF 2 
 

 
B.  Wastewater Treatment Plant 
 
The existing Water Reclamation Facility (WRF) is an oxidation ditch aeration type activated 
sludge wastewater treatment plant originally constructed in 1973. The WRF consists of the 
following main wastewater treatment process facilities: 

 Raw sewage entering the plant passes through the headworks structure.  Two 
mechanically cleaned bar screens remove larger debris and solids, and one grit forced 
vortex chamber removes grit.   

 Raw sewage then combines with return activated sludge (RAS) to form “mixed liquor”, 
which then enters the aeration basins where air is supplied by surface mechanical 
aerators.  The air is used as an oxygen source by microorganisms that consume 
carbonaceous material and nutrients in the raw sewage.  The aeration basins comprise 
three “Carousel” oxidation ditch basins, with aeration basin No. 1 and No. 3 being 
similar in size (1.5 million gallons (MG)), and aeration basin No. 2 being 0.75 MG in 
size. 

 Treated mixed liquor exiting the aeration basins enters one of four secondary clarifiers. 
The secondary clarifiers comprise one 65-foot diameter, one 70-foot diameter, and two 
90-foot diameter circular tanks.  The clarifiers provide a  quiescent zone where the 
biomass contained in the mixed liquor comes to a standstill, slowly settles to the bottom 
of the tank, and is then collected by the rotating clarifier rake arms and either wasted 
to the aerobic digesters as Waste Activated Sludge (WAS), or returned to the 
headworks as RAS to again combine with influent raw sewage.  Relatively clean 
secondary effluent overflowing the weirs of the clarifiers flows downstream for further 
treatment. 

 Four deep bed continuously backwashing effluent filters receive secondary effluent from 
the clarifiers, and provide filtration for production of reuse water.  Three high level 
chlorine contact tanks receive filtered effluent and provide high level disinfection of the 
reuse water. 

 The reuse wet well receives highly treated reuse water and pumps it to a pressurized 
reuse pipeline system.  One deep injection well currently receives a majority of highly 
treated reuse water, and injects it into the boulder zone approximately ¾ of a mile 
beneath the ground surface.  The remainder of the reuse water is beneficially reused by 
the Peaceful Waters Wetland or by various Village parks or road medians.   

 Seven aerobic digester tanks receive WAS sludge, where it is stored and aerated by 
four blowers contained in the blower building.  Following a solids retention time of 5 to 
6 days, the partially stabilized sludge is discharged to one of two belt filter press units 
and dewatered to approximately 15% solids content.  The dewatered sludge is then 
transferred to a thermal sludge dryer facility for production of dry class AA fertilizer 
product which is hauled offsite for sale or land application.   



Public Facilities Element  

October 19, 2020   PF 3 
 

 Multiple odor control units exist throughout the plant to remove and treat odors 
produced from the wastewater treatment process.   The odor control units utilize 
sodium hypochlorite and sodium hydroxide as treatment chemicals that are stored at 
and pumped from the chemical storage area.  

 
C.  Wastewater Collection System   
 
Gravity collection systems collect domestic waste throughout the USA and discharge into lift 
stations.  The lift stations in turn pump the sewage via force mains to the Water Reclamation 
Facility on Pierson Road.  There is approximately 194 miles of gravity pipelines with 4,200 
manholes. There are 105 lift stations with 20 miles of sanitary sewer and 23 miles of force 
main.  
 
D.  Provision for Future Needs  
 
The AID has established a financing plan that is intended to ensure adequate financing for all 
future upgrades and expansions of the wastewater collection and treatment system.  This 
financing plan utilizes a capacity charge which is collected from customers installing new 
meters.  Capacity Charge revenue is used to fund system capacity constructed for use by new 
and expected future customers.  The revenue generated by the Capacity Charge together with 
cash reserves presently on hand are sufficient to ensure that adequate funds will be available 
to construct future treatment plant capacity when it is needed to accommodate expected 
future population growth.  Capacity Charge revenue is earmarked for expansion of the 
wastewater reuse system.  The AID has also initiated a capacity reservation policy that 
requires that all new development reserve system capacity for future use.  Incorporated in the 
agreement with each Developer is a requirement to fund their pro-rata share of wastewater 
system capacity and to entirely fund their dedicated, on-site wastewater facilities. 
 
III.   POTABLE WATER 
 
A.  Potable Water Source   
 
The Village is permitted by the South Florida Water Management District (SFWMD) Water Use 
Permit No. 50-00464-W to withdraw up to 3,784 MG per year, or approximately 10.37 million 
gallons per day (MGD), of raw water from the surficial aquifer system to supply its water 
treatment facilities.  The total maximum monthly allocation is 359.50 MG.  The raw water is 
sourced from one of three wellfields:  The North, the South, or the East wellfield, which each 
have an individual permit-specified annual allocation.  The annual allocations are as follows:  

 
• North Wellfield:  1,617 MG (4.43 MGD) 
• South Wellfield:  1,789 MG (4.90 MGD) 
• East Wellfield:  573 MG (1.57 MGD) 

 



Public Facilities Element  

October 19, 2020   PF 4 
 

As of 2020, there are currently 17 active wells supplying the treatment facilities, including nine 
in the North wellfield, six in the South wellfield, and two in the East wellfield.  In addition, 
there are 12 proposed wells, including five proposed wells in the North wellfield, six proposed 
wells in the South wellfield, and one proposed well in the East wellfield.  The South wellfield 
also contains one well that is out of service and three wells designated as standby, which were 
constructed in 2004, but were not outfitted with pumps or appurtenances. 
 
The existing wells were designed to produce a combined total of 20.54 MGD (14,265 gallons 
per min (gpm)).  The surficial aquifer system beneath the North wellfield is on average less 
productive than beneath the South or East wellfields.  The nine existing North wellfield wells 
have a combined design capacity of 9.60 MGD (6,665 gpm).  The design capacity of the six 
active South wells totals 6.6 MGD (4,600 gpm).  The aquifer is the most prolific in the East, 
where the two existing wells produce a combined design rate of 4.32 MGD (3,000 gpm). 
 
All of the Village’s wells have screened completion intervals. The wells in the North wellfield 
typically have shallower casing setting depths and screened intervals when compared to the 
East or South wellfield.  The screened intervals for the North wellfield range from 55 to 120 
feet below land surface (bls), whereas wells in the South wellfield have screen intervals from 
61.5 to 130 feet bls.  The wells within the East wellfield have the deepest completion intervals, 
ranging from 75 to 150 feet bls. 
 
Water quality also varies amongst the wellfields.  Water extracted from the North wellfield has 
higher total dissolved solids and chloride concentrations than raw water from either the South 
or East wellfields.  The chloride concentration from recent raw water samples collected from 
the North wellfield’s wells ranged from 104 to 224 mg/L.  Water quality from the North 
wellfield has improved over time, as higher salinity water is mined from the aquifer and 
recharged by fresh surface water from the AID canal system.  The chloride concentration of 
recent water samples collected from the South wellfield range from 65 to 111 mg/L, whereas 
recent chloride concentrations taken from the East wellfield averages approximately 30 mg/L.  
 
Groundwater elevations and water quality are routinely monitored throughout the Village’s 
wellfields to identify both long-term and seasonal trends and identify the need for well 
rehabilitation or maintenance. As mentioned above, chloride concentrations in the North 
wellfield have been decreasing over time, whereas chloride concentrations collected from wells 
in the South and East wellfields have remained stable.  Chloride concentrations are not 
expected to increase significantly in the future.  
 
C.  Potable Water Treatment  
 
The Village’s existing water treatment plant consists of two separate processes: membrane 
filtration, and lime softening that treats raw water withdrawn from the surficial aquifer. Each 
of the processes is permitted by the Florida Department of Environmental Protection (FDEP) 
(Permit No. 138260, Facility No. 4500014) and have rated treatment capacities of 4.0 mgd for 
membrane plant 1; 3.6 mgd for membrane plant 2; and 4.7 mgd for the lime softening plant; 